Application to amend
Licence W-31

Water Treatment



http://www.harveywater.com.au/

South West Irrigation Management Cooperative t/a Harvey Water
PO Box 456 Harvey WA 6220

ABN: 54498176490

Contact person for this application:

Stephen Cook Operations Manager scook@harveywater.com.au
Aled Lewis Project Engineer alewis@harveywater.com.au

Contents

APPLICATION SUMMARY ....couiiiieeitantinitentesteetestesstestesueetesbesatestesbeebesbeemtesbesueensesbesasestesseenbesaeensesnesnses
Customer = MARBL LIENTUM .....oiiiiieeeeeeee e
TECHNICAL INFORMATION ..c.vtiuietteitetinteeteste sttt sttete st sbeesbesbesstenbesaeetesbesasesbesbeeabesbeeneenbesaeensesneennes
Reverse OSmMOSIS Water SUPPIY .oeiii ittt et e e e saee e s s abee e s s nba e e s snbaeeeeareeas
Raw Water Supply (MMEF delivereddam Water) .........ccocveeiieeeceeeciee ettt
(o1 =Y o] [T LT YU T o T o] 1 PP RR
POtable SAfEtY Watlr ..o i e e e e e st ae e s e e e e e e e e e eareeas
TECHNOLOGICAL PARTNER.....ceteittettetisteeteste ettt st et steshe et b et e st sae et sbe st e stesbeebesbeeseenbesaeesesneeanes
Program to iNStallation .......coociiii e e e e e e e eareeas
MAK Water Statement of Capability.......ccueeiiiiiiiiiii e
AREA IMIAPS ..ttt sttt et b et b e s bt et s bt e st et e bt et bt e at et e e bt et e sheeat e beshe et e beentes

Application to amend license WP-31 Harvey Water — March 2021



mailto:scook@harveywater.com.au
mailto:kduzevich@harveywater.com.au
file:///C:/Users/jcorps/Documents/20210309_SWIMCO_WL31%20application%20to%20amend%20revised%20(002).docx%23_Toc66875124
file:///C:/Users/jcorps/Documents/20210309_SWIMCO_WL31%20application%20to%20amend%20revised%20(002).docx%23_Toc66875125
file:///C:/Users/jcorps/Documents/20210309_SWIMCO_WL31%20application%20to%20amend%20revised%20(002).docx%23_Toc66875126
file:///C:/Users/jcorps/Documents/20210309_SWIMCO_WL31%20application%20to%20amend%20revised%20(002).docx%23_Toc66875127

\
s

APPLICATION SUMMARY

South West Irrigation Management Cooperative t/a Harvey Water will provide the
following services in addition to the provision of non-potable water as specified inthe
current license WL-31:

Customer — MARBL Lithium
- Treatment of ground water (Leederville aquifer) to potable water (167m3/ day)
for drinking, ablutions, irrigation, safety showers and wash down to a standard
as defined by the Australian Drinking Water Guidelines (ADWG) 2018 —health
guideline values. Monitoring and reporting of performance inline with ADWG
requirements will comply with requirements.

Harvey Water will build (with MAK Water as the technology designer and supplier)install,
maintain, and operate the infrastructure as a service to MARBL Lithium.
This includes maintaining efficient daily operation, scheduled and emergency
maintenance, and managing the monitoring and reporting of water quality criteriain
accordance with:
e Australian Drinking Water Guidelines 2018 (ADWG), The National Health and
Medical research Council (NHMRC);
e Mine Sites and Exploration Camps Drinking Water Quality Monitoring
Requirements (WA Department of Health (DoH) 2008;
e System compliance and routine reporting requirements for small community
water providers (DoH) 2008;
e The conditions of the ERA and Harvey Water’s operating license;
e Guidelines for the non-potable uses of recycled water in Western Australia
(DoH) 2011.

The supply and treatment of water to MARBL Lithium (MARBL) is for use within the
boundaries of the lithium plant in Kemerton and is not for delivery or consumption outside
of these boundaries.

Whilst the water quality is of high interest to employees and other site-specific
stakeholders the nature of this service will not be contrary to public interest.

Harvey Water is currently sponsoring four employees to be trained in Water Treatment
Operations to Certificate level Ill. The first phase of training was completed in May 2019
and a second week takes place July 2021. The course willbe completed in 2021. The
training organisation is Simmonds & Bristow from Queensland.

The MARBL plant is located within the Kemerton the Industrial Area. As part of this
application Harvey Water requests to extend our licensed area to encompass the whole of
the Kemerton area for both potable and non-potable water provision; see the attached
maps.

Application to amend license WP-31 Harvey Water — March 2021



\

TECHNICAL INFORMATION

Harvey Water will produce two separate water treatment plants one to produce high quality industrial water and one for potable uses. The
water treatment plants and equipment will operate within the boundaries of the MARBL plant at Kemerton Industrial Area off Marriot Rd in

Benger near Harvey. The site is controlled access with no public access.

Ground water is delivered from the Leederville bore site (Potable source) via an independent HDPE pipeline to the site for drinking water. The
water is then filtered and treated to meet the requirements of the ADWG.

| ‘ 'ﬁ / j J \
Legend ‘ - okt ‘ }{ b
Potable pipeline — — % / ,I’I
77 é 1 ! ‘l \
| [ | MARBLIithiumplant |\ | [ % oI \ |
—9 . | )
| Cadastre —— |~ \ / //,
— i ¥ X p—— ! TREASURE ) I/
Non potable pipeline A

Type

Channel

s Pipeline

T

I

_“Remerton

[ [
.18 {

T

Kilometers

Application to amend license WP-31 Harvey Water — March 2021



111 ]

Legend

Potable pipeline

[ | MARBL lithium plant
Cadastre

Application to amend license WP-31 Harvey Water — March 2021

Kilometers




Legend

Potable pipeline

¢  Bore location

|:| Cadastre updated

Froduction bare
253

Maonitoring bore

|

253
92
0
92
0.025 0.05 . Al +
A S 1Kilometers =‘a‘a
W —
=

Application to amend license WP-31 Harvey Water — March 2021




1 | 2 3 & 5 & 3 g 9 10 1 12

. Dascription oy

2005L MMF Faad Tank

230 R Bring Tank &

35000

2306 RO Brine Tark B

4 [230hL RO Farmeats Tank &

@'L_-

& [50mL RO Fasz Tank &

Ruller Doory

SokL RO Fass Tank B

1
2
3
5 |130kL RO Farmaats Tark &
3
]
5

10 |50kl Backwazh was: “Panel Ooar Cizzrant

11 [50kL Eloweown/Blsads Tank &
12 |50l Sloweown/Blaads Tank 5

13 |MCC/ Contral Fansl |430001808x00]
% |Braakout Box 125001202

15 [25xiSken Shad w/ Insulitad Raf
1 [4.2ML/day MMF Fasc/Backwash Fump Skid
17 [2IHL/zay HAF Train &
1B [21HL/23y HMF Train B

15 [0.34M/day MMFA FescsBarkwash Fump Shio

Q

g e

20 [0.54ML/day Pra-RD HHF

210 System Trainz A L &

DAL CF Tank Traim &
23 |70D0L OP Tank Traim &

2t [Parmaata Distribetion Purg Skid w/ Cantral Panal

25 [f0 Ddutien & Lamslla Feed Punp Gkid

26 [Lamalla Clarifier w/ Pra-Asactin Tank

27 |Fre-Raaction Tark Mixer

28 |Lamalia Tluoga Fump

29 [Aluminium Access Platform

|30 225k Swdga Tank

31 [Gluge Tank Mixer w/ Stusl Seppart Frama

31 |Dawataring Scraw Prass Faad Fump

33 [Dewatering Seraw Prazs w Flacoulation Tark L |

Flocculation Tank Miar
E (3¢ [5500 Pressara Rarern Tank £ Fump

35 [safaty Showar & Eyswash Gration

i B

36 [Chamical Dazing Fump Stand [5x Pumps)

37 [Chamical Dazing Fump Stand [17x Pumgs]

38 [200L MAK-35 Eundse Dosing Tark

39 [10DIL MAK-MPL Bundad 180

42 [10DOL MAK-CEPL Bunces 1BC

£1[1004L MAK-EU Bunced BC
42 [10DoL MAK-MFC2 Bunced 1BC

43 [MAK-MFPF Autematic Fulymer Barching Sysfam v/ Panal
L4 [Mother /Dzugnter Buntes MAK-WACL BL/Tank

45 [2m® Solics Waste Ekip Bin (1IBDONISIExI200 ~ By Others)

47|10 Offica Cortainer |By Cthars)

43 [20° Eturags Containar (By Othars]

43 [13HL Fatrats Tank (8y Dthars|
50 [220KL 5% Porabla Grorags Tank (By Othars]

43000

51 |Pump Station |By Othars)

1
2
1
1
1
1
1
1
1
1
1
|_{as [aoee air Racaivar Tark 1
1
1
1
1
1
1
1

52 |Potabla Skie (By Otharz)

L 61000 -

53 [0F Tank Access Platform 1

To Srmers ramwies Tha praparty of AR Wabar and szt rof bn manchachurnd From, cogiad o FrancmPid Fs m rd | 70 Box 6 Flags WE G3EE Teal BT S -
parts whoeet ier wrhen appvoee ram FAK Waber A2 37 34 £25 180 LOFYRIGHT 5 = AAK Wabar 2030 Talaghore +51 1 3249 6007 e + mak Project No.: 5670
\water Harvey Water
#, Cloarmake Water Treatment Plant

H General Arrangement Drawing

AR [T 7oA = oesle: 1200 st 14

HAKSS70-V)-00i--011 Piping & Instrunentation Dingram {PEID] [] 210/2020 lsswed for Comstruction - AB TR || FE” | Commwcal o Corfidunce | st Doument Ha AR, Tecumact Fe:

Reference Drawing Ho. Reference Orawing Title Rev Date Description Motez OBN | CHE | AFP Paper Size: A3 |- HAKSSFI-VA-00
1 9

H T E] T T T H T € 7 E] T ] il T A

MAK Water treatment container

Application to amend license WP-31 Harvey Water — March 2021



) Duty/Stanchy s s
A N.F Dmy@nay ”‘K"“({L n"‘“!r N = ’: 4'_
a8 MFC2 Dozing .
1x200KL Pomp A \ 2x50% = S Sl [ —— |
® ¥ ¥ I 1 amow L1 - =
\ T | Filtrate Tanks | ,J' L e |
e Fase | (By Others) I 7 g N
Pamps 0 B K ——— e | [ s Tower Circuit i =
MMF Feed Tank S L3 ok (By Others) |
_————— | |
N = i vy
S = |
b Media Filters :
|
S5 ® |
sachwazh |
- oy 8 V) l .
|
RO DicTion Funp
FI——— - T S i
| [ e
I
| RN @ 2x100% -?
\ '— MMF Fascs Outy/Srancey DutysEranaby :
xn & MAK-SU
2x50kL A Y 2 1x100% mo:‘:.‘gn 1x100%  pozeg @ |
| |
1 1 |
| nmFFeeas - _— — |
Backwazh Pumg 8 @ |
Blowdown/Bleeds N Media |(§) DM Media [(7) GAC Media :
Tanks Filter Filter Filters :
MMF Faac/ —
‘ Bachwash Fump C :‘_
[ Stage T 7 w50%
Duty/Eranaey Outy/Standdy E— g T T TTE
MAK-S3 MAK-MPL 2450% MAX-CTPL
Dezing Duzing XWse Dazing
o
+ + RO Membranes L=
- 2x50kL RO Trae A == ROTrainA S
+E Fump | Stage 1 1x50%
= - | Duty/Standdy
RO Train 3 1 Cartridge #oTrame ML
HhFi T Shet e emime G TR rns &
Decing Dozing |R0 Memnes_

PFD of non-potable treatment system

Application to amend license WP-31 Harvey Water — March 2021

RO Permeate Tanks i

1
e

| Lamella
Clarifier MAK-MERT
MAK-MFC2 MAK-MFPF Concantrata
DQozing Dozing
|
@ Polymer
Lamall Maked
Batkwash Waste Fese pun it
Tanks
’ /
Sivige Spray
0p Dewatering Water |
maxmerz  SCrew Press g A= ami)
Dozing =
Solids Removal
Sludge Tank L5
Fosd Pump
Intermiffent Decant
Praziate
Refurn Pump
Pressate
Pump Station | e o -
________________________ <} |
CRTT—
o, | Boiler Circuit | Stesm
Z b 1 [By Others) | & e 2%
Dist. Pump A | |
| |
-
Dizt. Funp B — -m
2x230kL L
i I

Brine Tanks

oo




 ‘

Outy/Standay
MAK-NACL
1x100% UoTim) 1%100%
- @ < O, =
i— =
Media DM| Media
Filter Filter

@

/ﬁeuwasn Waste Tanks)
N HAKS670-VI-101 R

PFD of potable treatment system

Application to amend license WP-31 Harvey Water — March 2021

Ouly/Standby

Duty/Standby

MAK-SU MAK-NALL
Dosing Dosing

1x200kL
1x100%

®

@

Recire Punp A

Potable Water Tank
Cartridge
Filter

D

Recire Pump 8

P

Potabie Water Pump A

D

Potahle Water Pump B

N
Z
Potable Water Pump C \ @ Potable Water N\
|
s;r.v,%ﬁm A
N ]
\
Safety wWater Pump 8
N )
Safety Water Pump C \ @ Safety Water ™\
t —
9




—
 ‘ B

Raw Water Supply (MMF delivereddam
water)

Produced from a filtration plant at arate of
2.5ML/day initially and then ramping up to
4.2ML/day at full demand capacity. This
plant will provide the initial reduction of total
suspended solids (TSS), turbidity andthe
removal of E.coli in raw water and provide a
chlorine residual for disinfection of the dam
water. The water produced will be split in to
two streams one to be used in the Cooling
tower circuit using the quality following the
MMF and the other stream to be treated
further through RO filtration.

Reverse Osmosis Water Supply
Produced as the product of
additional processing of a blend
of treatedwater from the MMF
treatment and captured streams
generated from within the
cooling towers and boiler
processes. This water is further
treated through an RO plant to
produce 1144m3/day of
permeate, further reducing the
total dissolved solids (TDS). This
water will be used by MARBL for
process water, wash down,
hoses and steam production.

10
Application to amend license WP-31 Harvey Water — March 2021



Potable Water Supply

The water sourced from theLeederville
aquifer is treated through a series of
media filters including multimedia, DMI
and cartridge filtration.

This filtered water is stored in sealed
water tanks with use of a chlorine
recirculation system for disinfection.

This Water will be treated to a standard
in line with the ADWG quality
objectives.

Potable Safety Water

Shares a common media filtration and
disinfection as the aforementioned potable
water supply to produce a safety shower
water stream compliant with ADWG health
guideline requirements.

Application to amend license WP-31 Harvey Water — March 2021

L ]

(Jddddila




TECHNOLOGICAL PARTNER

The water treatment plants will be supplied by MAK Water:
- Process water
- Potable water
- Reverse Osmosis (RO)

The construction of the industrial site commenced in January 2019. The watertreatment
modules are to be installed in the first half of 2021.

The water is metered through a magnetic flow meter Emflux i-500 by Aquamonix
installed with a data-logger connecting back to our main office via an internet connection.

Our current Asset Management System (AMS) will be used to manage the plantmaintenance
and record all maintenance events.

Harvey Water is training four people to a level of Certificate Il in WaterTreatment
Operations

https://www.makwater.com.au/

12
Application to amend license WP-31 Harvey Water — March 2021


http://www.makwater.com.au/
http://www.makwater.com.au/

Program to installation

\¥

L= s |ﬂ'c Hame Duration Finish Resource Names Predes opy 1, 2000 Qw2 2000 Opr 3, 2000 e 4, 2000 opr 1, 2031 O 2, 2001 o 3, 2021 e 4, 2001
iade ian Fob | bas sor | wiay | sun i Aug | sep oot | omew | pec e P | miar | osgr | by | il a | sep oo | Hew |
1 Ground water project 294 daysFri 19/06/20  Tue 17/08/21 r
2 e ‘Water quality and aguifer confirmation 239 Fri 15/06/20 Tue 170621 F 1
days.

1 Review land options 2wks  Fril9f06/20  Thu 2/07/20 Harvey Water, Developrm s Harvey Water, Development Wi
4 e Test Bore Locating 1wk Mon 2007 30 Fri 24507/ 30 Mexus, Darling downs dri Plexus, Darfing downs drilling
5 [ Permanent Bore Construction Iwks  Mon 27/07/20 Fri 14/08/20  Darling downs driling 4 Dading downs drilling
& ‘Water testing dwks  Mon 2700720  Fri 21/08/30 Plexus 4 Plexus
7 o Pumping best ddays  Tue 15/09/20  Fri 18/09/30  Western Irrigation Western Irrigation
g Test regart Twks  Mon 21/08/20  Fri 2/10/20 Western Irrigation 7 1— Western Irrigation
5 |af Modelling and H2 Repart 11 wis  Mon 210920 Frid/12/20 Plexus 7 B i Plexus -
oo Harvey Water review Idays  Mon 7220 Wed 9/12/20  Harvey Water E 1"'"-:' Water
m . Dweer licence finalisation SOdays Thu 10/12/20 TweI7/04/21 DWER ] -
12 . Land leaw= confirmation 21 days Wed 28/04/21 Wed 26/05/21 Development WA 11 « Development Wi
13 | DewWh Licenoe expiry (transition to Ddays  Thu 33/12/20  Thu 31/12/20 Development WA 4 32

lease instrument)
4 s Develop easernent agreement for  Swks  Wed 28/04/21  Tee 1/06/21  Development WA 11 Development WA

pipeline
15 W FPower options 1458 days Mon 16/11/20 Wed 23/06,/21 I 1
16 e Abstraction pump design 2wks  Mon 16/11/20  Fri 27/11/20 Contractor -, Contractor

oonfirmation
17 . Solar design 2wks  Mon 3001130 Fri 11/12/20 Global protection systen 16 - Global protection systems
B . Solar Fabrication 2wks  Thu27/05/21 Wed9/06/21 Global protection systen 17,13 u lam protection systems
15 e Site warks 2wks  Thu 10/06/21 Wed 23/06/21 Global protection systen 18 Global protertion systems
i Site construction [Bore site) 50 days Thu 27/05/21  Wed 4/08/21 h
FI A Mobilisation 1wk  Thu27/05/21 Wed 2/06/21  Contractor,Harvey Wate11 12 Contractor.Harvey Water
12 e Pump headwoarks and EBwki Thu 3/06/21 Wed 14/07/21 Contractor 21 Contragtor

instrumentation
23 W Femcing install dwks  Thu 30621 Wed 30/06/21  Harvey Water 21 l"-""'".l' Water
4 e Sarurity installation 1wk Thu 10721 Wed 700721 Harwey Water 23 Harvey Water
L Comonete pad 2wks  Thu 3/06/21 Wed 16/06/21 Contractor 21 Contractor
FI Genset and control panel 2wks Thuel7/D6/21 Wed 30/06/21 Conmtractor 25 l Contractor
I ., Test and cormmisioning 1wk Thu 10721 Wad 700721 Harvey Water 26 1 Hareey Water
FI Shed construction dwks  Thu 10721 Wed 28/07/21  Harvey 'Water 26 Harpey Water
) Cleanup and demab 1wk Thu 29/07/21  'Wed 4/08/21  Harvey Water 28 l Hareey Water